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TWINHEAD INTERNATIONAL CORP.
10F, NO. 550, RUEIGUANG ROAD,
NEIHU, TAIPEI, TAIWAN, R.O.C.

The following merchandise was submitted and identified by the vendor as:

Product Description: DURABOOK

Style/Item No.: SA14iT/ No.1, No.2

Quantity: Total 2 sets

Testing Period: Mar. 14, 2013 to Mar. 15, 2013

We have tested the submitted sample(s) as requested and the following results were obtained:
Test Required: (According to client’s test specification, please see following sheets in detail.)

1. Dust test

2. Waterproof Test

Test Results: -PLEASE SEE ATTACHED SHEETS-

Signed for and on behalf of
SGS TAIWAN Ltd.
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Winson Tseng
Asst. Manager
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1. Dust test
Test Equipment:

Name Brand Model Serial No.

Dust Tester T-MACHINE TMJ-9723C T-23-050411

Lab Environmental Conditions:

Ambient temperature: (25 + 3) °C
Ambient humidity: (55 + 20) % RH

Test Method/ Specification:

Test method: IEC 60529 Edition 2.1: 2001--IP5X (Dust test)
Sample condition: Non-Operating

Type of dust: Talcum powder

The amount of dust: 2kg

The chamber size: 1m’

Test duration: 8 hours

® Perform functional check after this test.

®  Functional check: Turn on the power of specimen then execute test program “Burn-in” while performing functional

check.
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Reliability Laboratory

Specimen:
Style/ Item No.: SA14iT/ No.1

Quantity: Total 1 set

Test Result:

Check Item
Functional check

Style/ Item No.

SA14iT/ No.1 Normal

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 ) days only This test repon cannot be reproduced, except in full, without prior
written permission of the Company. [#ZEp 1T G » F=f i N [ SRR 5 %ﬁé [Jﬁ =g irlé!b\”p 90 =~ - : PR T #f]([,,m

This document is issued by the Company subject to its Géneral Conditions of |ce pnn ed overleaf avallable on refque or ac,fcés&ble at www.sgs.com/terms _and_conditions.htm and, for electronic format
documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and ]urlSdICtIOI’]

issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if

any. The Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction
documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is
unlawful and offenders may be prosecuted to the fullest extent of the law.

No.31, No.33, No.35, Wu Chyuan Road, Wuku Industrial Zone, New Taipei City, Taiwan /#7#* # 7 %1 ¥ % 7 f#§% 31 %%, 33 55, 35 51

cAMRSRARL T D t (886-2) 2299-3279 f (886-2) 2299-9558 WWW.tW.SgS.com
Member of SGS Group



TEST REPORT
Reliability Laboratory Report No.: HC20028/2013

Page: 4 of 7

2. Waterproof Test

Test Equipment:

Name Brand Model Serial No.

Waterproof Test Chamber T-MACHINE TMIJ-9710A T-10-120304

Lab Environmental Conditions:

Ambient temperature: (25 + 3) °C
Ambient humidity: (55 + 20) % RH

Test Method/ Specification:

Test method: IEC 60529 Edition 2.1: 2001--1PX3

Sample condition: The specimen is under Non-operating condition during this test.
Oscillating angle: ~120° (~60°/ side)

Oscillating speed: 4 seconds / cycle (~ 2x120°)

Tube radius and
Number of open holes:  See below items marked “@”,

Test condition used: o

Tube radius (mm) 200 400 600 800 1000 1200 1400 1600

Number of open holes 8 16 25 33 41 50 58 67
Water flow rate: 0.07 ¢ / minute +5% / hole

Specimen orientation: (1) Test specimen be placed at the center point of the test device, defined as
Test orientation I (see photo 5, 6)
(2) Test specimen be turned through an horizontal angle of 90°, defined as
Test orientation II (see photo 7, 8)
Test duration: 5 minutes / orientation

® Examine the protection against ingress water of specimen and perform functional check after this test.

®  Functional check: Turn on the power of specimen then execute test program “Burn-in” while performing functional

check.
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Reliability Laboratory

Specimen:
Style/ Item No.: SA14iT/ No.2

Quantity: Total 1 set

Test Result:

Check Item
Does any water permeate into the

panel of the specimen? Functional check

Style/ Item No.

SA14iT/ No.2 No Normal
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Test Photos:

1. Appearance of specimen: 2. Appearance of specimen:
SA14iT _ SA14iT

s

3. Test for protéctioh against solid foreign 4. Test for protection against solid foreign
objects (Dust test) objects (Dust test)

5

5. Test for protection against water 6. Test for protection against water
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Test Photos--Continued:

9. Appearance of the interior of specimen after | 10. Appearance of the interior of specimen after
waterproof test waterproof test

11. Functional check 12. Functional check

— — — The End of Test Report — — —
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